(EZGO]

ELECTRIC & DCS VEHICLES

MANUAL: 28287-G01 MODEL YEAR: 1996

ISSUED: 07/20/85 REVISED: 03/29/96



SERVICE PARTS MANUAL

TXT
ELECTRIC
VEHICLES

MODEL YEAR: 1996

VEHICLES
TXT FLEET
TXT FLEET DCS

- TXT FREEDOM
TXT FREEDOM DCS
TXT 4 CADDY

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOLEENT Service Parts Manual



LIMITED WARRANTY

T it e e G © | PA - el N S S R S T

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT,

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

Service Parts Manual _ [T = | TEXTRON]



. — - m—
il o L ML VST G el B Ll B R

GENERAL INDEX ‘

LRI AR SR R UM . U TR § hmr e -

SECTIONS ...t imcaninenionninns sssimssnnsssassssnsmsessissasssans stssemssnssnessennansene: PAGE NO.

How t0 use the E-Z-GO Sarvice MANUZD .....c.coocves cvvevirrrrriesresrersissnessessseas

lllustrated Parts Breakdown:
Mustration

ACCELERATOR LINKAGE .........ccocoirrnecnrees ceeeteieceeeeee

» Accelerator Pedal
+ Accelerator Rod

BATTERY CHARGERS, POWERWISE™ .........c. csivisiirrorsemreressorcsssansisesesesosns sivisssssssnsssassiionne
BODY AND ASSOCIATED PARTS ..o cveevreeirrres s eessesrarais stsssssss e eeeesvoerssnenes

+ Body, Front Cowl
* Footrest
* Floorboard
» Rocker Panel
» Seat Frames
» Splash Panel
= Valance Panel
* Front Shield
BRAKE LINKAGE.........cooceninnniinincn:

DIRECTION SELECTORS.. ... ot merrcmene s senesre e srrs srantes

ELECTRICAL SYSTEM.......ccocvnvinnns

FRONT SUSPENSION ......corrrmrccreciciriaens sncacscsnesenns

» Front Axle Assembily

* Leaf Springs and ldler Assembly

* Hub and Spindle Assemblies

» Tie Rod Assembly
HORN AND LIGHTING ...................

* Headlamp

* Rear Lamp Assembly

= State of Charge Meter

+ Turn Signal Assembly

+ Wire Harness
MOTORS...cctrcrerere e e seresesreeseens

= Control Rod

* Mounting Assembly

*» Solenoid

* Speed Control Cover

SO b 13 |

R |
KA1

......................... br bbbt e e cnmenenns sesrasnnense 1= ]
SOLID STATE SPEED CONTROLS .....oooiiiiiiiiis coccrcrmeisssmsnissesaneaisst s sessasasses sssesssrsessessesasssssessssseeaesaeeenn

o U-1
W-1
e Y-1

| L c{m|TEXTRON

Service Parts Manual iii



GENERAL INDEX

i st e . B L SR 235

IHustrated Parts Breakdown:

illustration
STEERING...

» Steering Wheel
» Tie Rod Assembly

* Brake Assembly
* Brake Drum Assembly
* Brake Shoe Set

. Rack and Rod Assembly

WHEEL BRAKE, NON- BENDIX...........

« Brake Assembly
* Brake Drum Assembly
« Brake Shoe Set

+ Tread Styles

» Tire and Wheel Assembly
* Valve Stem

* Wheel Rim

SPECIALTOOLS

Special TOOIS LISHING .o screveererar s es sesitesiesiareetsecte s e eemeeme e

ACCESSORIES

Accessory Listing .........

ACCESSORIES

Accessory Installations ..........veeeeveens

Divot Repair Kit (Sand Bottle)
Side Basket

Center Basket

Sun Top With Bagrack

Sun Tep Without Bagrack
Wheel Covers

i

oD FR L L LI BB

Page No.
...BB-1

CC-1

...CC-3

..DD-1

..Appendix - A

_..Appendix - B

... Appendix - C

Service Parts Manual

[ 3~ =] m | TEXTRON



GENERAL INDEX

e KA 5. B mhORE ATTEITEN USRS L lhaesewensd ol LESE. e oilllin
Windshield

Ashtray

Rear View Mirror

Hour Meter

B oo SRR B R e G RERE e o L R

lllustrated Parts Breakdown:

lMustration.....uiienomenee... mrevien carenesssinssrstbraTasanensnrnansars irnsretsesmresnrasnasnses .Page No.
Four Bag Attachment

TXT Converiible Carrier

TXT to 4-Caddy Conversion

4-Caddy Conversion Windshield

4-Caddy Conversion Sun Top

4-Caddy to Convertible Carrier Conversion

Permanent Tow Bar

WIRING DIAGRAMS AND SCHEMATICS
EIQCHIC VBRICIES ... evceeooovcececeeoe e ecemassennsnseses svaseesesssssssssaessssssasscssnsnsessestrns sessssosesmenssosessecarareerees AAPPENGiX - D

[ =~ | m | TEXTRON] Service Parts Manual



Notes:

R

GENERAL INDEX

. LongRREh o BEE - e, T ST y T T T
R B TR S S oo BRE RGBSRy PR 0 R Celae R e o SOREIRUOH . PONEERCES o TS S T

vi

Service Parts Manual

EZEGDOLEAT




HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

o adiafida v

e

This manual is divided into several sections:
* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN FOR TXT ELECTRIC POWERED GOLF CARS
* APPENDIX A

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
¢ HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT ELECTRIC POWERED GOLF GARS,
contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to lacate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the mode year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the
lower inside margin. New components that are interchangeable with the previous year are automatically revised and
the issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department.. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the compiete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appsars first
and is followed by its refated parts list. Additional illustrations and parts lists with the 'same prefix indicate significant
changes that have taken place since the last issue.

[ =7 < m { TEXTRON] Service Parts Manual Vil




R R R L B e (TR

TITLE TITLE

_:\‘%\é@
o
/
I
),
/f
FEriisi7iry

/
/ J

TN

LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHENTHE PART NUMBER IS NOT KNOWN
+ Determine the function and application of the part required. Tum to the General Index and select the most appro-
priate title.
¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the iterm number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts fist page. -

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the paris list page, read upwards until a part numnber is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is

not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in tum listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28292-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGE0LIEERT -



ILLUSTRATED PARTS BREAKDOWN

EZGOLEE Service Parts Manual




ACCELERATOR LINKAGE Electric Vehicle

T T P L PRy P LT TRy LR T

DIRECTION SELECTOR

=
Q
T
T
(]
<C
4
e

1 - INCLUDES ITEMS 3 - 32, 34, 36 - 40
2 - INCLUDES ITEMS 3 - 29, 32 - 40

20 - INCLUDES ITEMS 21 - 24
21 - INCLUDES ITEMS 22, 23

Page A-1 Service Parts Manual EZGDOEIE



ACCELERATOR LINKAGE

: P PP RS <1 O

ge
e

o

HO01237138
NOILD3YId
HWOH4 aval ol

<l

‘| Electric Vehicle

Page A-2

Service Parts Manual

EZGE0LEIETT



' ACCELERATOR LINKAGE __

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depanment for additional information.

ITEM | PARTNO, | 1 2 3 4 5 DESCRIPTION QTY.
1 25670-G03 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) e...evvoorern] 1
2 25870-G05 | PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 8 « 29, 82 = 40} .....coouonrmrevoererrsressenessemeeeenmeesseeemesessoneaenen] 1
3 00550-G2 NUT, LOCK, 1/4 - 28.............. et ereesae e sass s spa s sarn e er e enr s srenesneed 1
4 00532-G4 NUT, LOCK, 516 - 24........... e rberessseseibete s sRea b sease s s atma 1
5 00684-G6 SCREW, #8 - 32 X 3/8 LG v1vvvvvvvvusrreremeseesnsarsssosesssesessesssomsssmsssnssoeeseeeenend | 4
6 00982-G01 SCREW, #4 - 14 X 5/8 LG ..ooeoverrreeeeree
7
8 00963-G01 NUT, SELF THREADING ....ccrvensveusaseenesisssesessssssssesssssssssssioneserereesesmesomenend | 2
9 00984-GO1 SCREW, #8 + 10 X 1/2 LG .veeeeerrareesesensassesessestonssesssssmeeeescosreseseenesseneenar 4
10 | oo4s6-G2 SETSCREW, #8 = 32 X 1/8 LG weoueevvvevee oo eoe e everesseesmesesoneesmaresecn 1
11 | 00986-GO1 PUSHNUT, 19/84 LD ..o eeooeeecemoeensseseesessesses e n s sssssevesseseessseesssosasaeens 1
12 | 10385-G4 YOKE, CLEVIS (ADJUSTABLE). ...ovvvovuucvomsomnerereasecssssssosessssesasssmssosssassesees 1
13 | t0386-G3 PIN, CLEVIS, 516 X 1516 LGivvevonereoeoer oo eeressenrecssserssosserseereserenn] 1
14
15 | to03s7-G3 PIN, COTTER, 3/32 X 3/4 LGic.vvoirerssossesermressusnsessmassssosssssasssssssasnsssesnssssssnes 1
16 | 17877-G1 RETAINER, SPRING ........coomroeemessressssascssssssssesssemsmssoss s seesssassensareareseescnens 1
17 | 17877-Gz RETAINER, SPRING -...........ooooroeeerencreorarnsessnssessosessssesssssssssoneenseorseeeernen] 1
18
19 | 17979-G1 BUSHING, ACCELERATOR ROD ...uv.vvovseririesssnnsmssssosssssasessssmssssasasessssond 1
20 | 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 -24) ...........| 1
21 | 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22, 23)............ :
22 | 15766-G1 RIVET, OVAL, 3/8 X 15/32 LG ...ooureerermsrcrerecrsanssmmmsssnisnmossransascsinne] 6
23 | 27512-Go1 PAD, ACCELERATOR PEDAL...ooouuevisunmsisnssssssisssimmenenoermmeeenoan 1
24 . PEDAL, ACCELERATOR .......oooooecrecermreeveosseeensiresesssnersenenssomsarsssesenned] 1
25
26 | 25853-GO1 PEDALBOX AND COVER {SEAL AND BEARING) «.c.evvevoerunssesronsmmsnsed 1
27
28 | 25854-GO1 INDUCTIVE THROTTLE SENSOR ........ooonereerornensassessssssosoessssoessreeeeene] 1
29 | 25859-GO1 ACCELERATOR ROD ... RN

Page A-3 Service Parts Manual (=2 c{m |TEXTRON]



L

Electric Vehicle ) ~ ACCELERATOR LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 8 5 DESCRIPTION QTy.
30 25861-G01 SWITCH, MICRO.....oc et serete s ceeranes e st sesrarssessssesassessses suresnen 1
3 25879-G03 WIRING HARNESS, PEDAL BOX ASSEMBLY ......cccoocvviririnoresssnerivnsnnenedy 1
32 26551-GH PLUNGER ......cccooocnnininnens 1
33 25861-G02 SWITCH, MICRO (DCS MODEL ONLY) ... i ceeeeeevereseenenn 1
34 26969-G01 CAM, PLUNGER ..........ccccuece... 1
35 25879-G04 WIRING HARNESS, PEDAL BOX ASSEMBLY (DCS MODEL ONLY).......! 1
K 70116-GO1 BRACKET, PEDAL ........ccccniiiititreenenerne e seereases e st sesrmrssesssssssnssssnesansesaseend 1
37 70134-GO1 PIN, PEDAL PIVOT ...ttt seste e e vsr s s ressssssssvsssssseeeeeennennd 1
38 17255-G1 WASHER, TEFLON, 1732 X 5/8......ccecvveeeverrmrneseecsecnaere v 1
39 73048-G01 SPRING, COMPRESSION ...ocvviriverirrssrsassenssessssesersesesensasnensissssssssssaseres 1
40 17838-G1 BUSHING oottt rerenenasaenesi e e sreesesessessssesssss s sios o0 susmermranane 3
41
42 00715-G2 BOLT, 5/18 = 18 X 5/8 LG ...oovrrcereee e ereeiesesnvsrsaestestrssaserresssssmssesnesasssssasssase 4
43 70135-G01 COVER, PEDAL PIVOT .coovirremimrmenincciesaressssersrsressssssssssssaresssssans 1

EZGOLEET Service Parts Manual Page A-4



BA_fI_TE_.RY QHARGER,-POWERWISE ™ Electric Vehicle

P e WA . il e p5:3

WIRE

TRANSFORMER

TRANSFORMER
WIRE

RED FROM
CONTROL
BOARD

1 - INCLUDES ITEMS 2 - 58

44

38

Page C-1 Service Parts Manual EZGE0OLEATT])



e nENR L L

| Electric Vehicle

oo din

BATTERY CHARGER, POWERWISE ™

EZGOLEITE

Service Parts Manual

Page C-2



Electric Vehicle

socknRERE s B2

BATTERY CHARGER, POWERWISE ™

it e

o Ve daie. b L

HIWHO4SNVHL WOHd M9
QY02 OV NOHd X8
0900 OV NOHS tHM
QYO8 T0HANOD WOHd NHO
Quv0a T0YLNOD WOH] NUg

1HOd Q402 04

HIWHOASNYHL

H3DEVYHD JO 1NOH

[

NOLLYTIVLENI
aHvYCH LNdNI H3MmO0d

NOLLYTTVLSNI
93T HIWHOASNYHL

viad
ONIONNOYD

HIDHYHO
40 LNOHH

idod
ayod v

{

SNOILOINNGD
ddvod TOHLNOD

QqHo0 04
WOH4 d3d oL X8

aQHYOE LNdNI U3aMod
NC NYgG OL NH4g

auHY048 LNdNI H3mO0d
NO NHO OL NHO

ANISLYIH NO
dI19 IWIIHLO313 0L a3

auvoed
TOHLINGO

B

[ =g~ =] = | TEXTRON/|

. Service Parts Manual

Page C-3



BATTERY CHARGER, POWERWISE ™

5 TRS Tl

T T
BREE RS

NP

TR b it

R T R

— NOLLYTIVLEN HILINAY

HNIS LV¥3H

SISSYHO
14

J402 04

WOd4 LHM
@—

NOILLYTTYLSNI MNISLY3H

a4vod LNdNI
H3IMOd 1¥ AV13H NO
N2dJO ATIVWHON QL

ayvyCg LNdNI
HIMOd NO 4X 0L

HO110¥dvD OL

HOLIOVdYO OL
ATEW3SSY 30019 OL

AT1gW3ssyY 30010 OL Ol

| Electric Vehicle

Page C-4

 Service Parts Manual

EZGOLEAT



.| BATTERY CHARGER, POWERWISE ™

R ekl . LI

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the mode] and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

Electric Vehicle

R R ALH

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

Qryv.

@ WO N O b0 -

|y T S S (S N N = =h ek el ok ok ok sk ek ek

28115-Go1
00372-G3
00372-G4

00378-G4
00414-G5
00513-Gé6
00526-G1

00526-G3

*

00559-G3
00559-G4

00565-G4
00565-G5

00614-G4
00771-Gé
00969-G01
00984-G01

*

01005-GO1
11027-G2
11672-G3
135857-G2
136567-G3

CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2 - 58
SCREW, #8 - 32 X 3/8 LG wvvivsiensmmnnnnnsinsssssssssininns

SCREW, #8-32 X 1/2 LG ittt iee st isssa e s srsamennnand

SCREW, #10 - 24 X 1/2 LG .oviiiiisicrcmccamecnmem e mneemsras e sassarsssssasesesesans

SCREW, 1/4 - 20 X 5/8 LG. covirsirmcncnrescrencncsrsisesrssaoninasens

SCREW, #8 - 18 X 1 3/4LG. .o

NUT, #10 - 24, rrcriiinns

NUT, 10 = 321 eeeeeeeerceereevrees oo esses e e seesss s sse e A

WASHER, #8........e ettt s v va s e
WASHER, #8 ....viiitininenenen s cesiesrrasassscssssessssssnsessssaasas

WASHER, LOCK, #8 uvvercrrs s nsssresessssssssens

WASHER, LOCK, #10 ....coeceecerccnnrerrenns

SCREW, #8 - 18 X 12LG. ..ccoivvrvranen

WASHER, NYLON, SPECIAL.......cccoierrireiccsisinsssnaninissvassensnsersnsnssnsnssss

SCREW, #8 - 32 X 3B LG. croeeemecnrrrrereceraianns
SCREW, #8 - 10X 12LG. ..o

WASHER, BRASS, #10 eueuerccccinenisinnniisnss e e ssssssesssssssessssssnses

SCREW, #6 - 19 X 516 LG. ...............

NUT, LOCK, 1/4 = 20 ...t rensenems v sesnsrasnenens
NUT, PLASTIC EXPANSION .......oireecnrerercncncrecereencamaserasar s rasirsrraseasar
STRAIN RELIEF, AC......ccooonimiiriiiscisnnmnnnsrsessnessssnanssssssnsasosss

STRAIN RELIEF, DG ..........ccoerrrnen.

...................... 2

...................... 12

N W == o0

-9

Page C-5

Service Parts Manual

EZG0LET]




RGER, P

ke SRR e

Electric Vehicle

BATTERY CHA

——

R e oL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part,
G™" Indicates consult Customer Service Department for additional information.

BRI

OWERWISE ™

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION

QTy.

3
32
33
34

2 8

19388-G4
22589-G2

26977-G32
26979-G01
27877-G01
28091-G01

-

*

28102-G0o1
28103-G01
28104-G01
28105-G01
28108-G01
28109-G01

28110-GO1
28111-G01
28112-G01

28126-Go1
28126-G03
28136-G01
28135-G02
17618-G1
28137-G*

CORD, AC ......vervivens

WASHER, SHOULDER........coccnvvitninn s nsnansissssesnens

BRACKET, CAPACITOR ........cociecesensiannresessenrrnscesessassensosss seasasnsrsesed 1
SUPPORT, SPACER ....ovv i crersisisisisssissssensssnsssnsnsnminssssssssssssrssstsessessnsassassos { 4
LABEL, FRONT ....ccoocvriirecccarreiens

HANDLE ....coovitievrcneeraeseicreorasssssssosserorassenssonsssenss s sasmsssumsneesssassssnsans st asanas 1

AMMETER........ccinninianins
FUSE, 50 AMP..........

CLIP, ELECTRICAL v eeeeeeeeeo s

SUPPORT, CONTROL BOARD.........conireeeeeerrirtceee et i e oo cenvsasssesnsnene

BOARD, CONTROL ......cccoirirmnrnnnnrrecerseresessessnsessessscssasstsansmessessassssssassns 1
BOARD, POWER INPUT........oo ittt ecene e smmavsss s e varsnsssbernsss
TOP LABEL, VENTILATION........ccoetmmrmmrmecemreieeseesnerncrsrresesens
TOP LABEL, CORD CONDITION ......ccoonicirnsrmremermrsrncnsasnsnsns

CLAMP, NYLON ....ooooniemmoreceeereseesenseremesssenes
DC PLUG (COMPLETE).cveoerereenrenen.

—h

- N -

[ -4~ | = |]TEXTRON

Service Parts Manual

Page C-6



| BATTERY CHARGER, POWERWISE ™ + Electric Vehicle

R i L

TRANSFORMER
WIRE

-1
']
(f) L]
E o
= o
-
S i
&= = @
bd o5 w
< 0 & Q
1 L'-E o
oy [m] i
L O g
= @O rd

-

wn

3

==}
o

Page C-7 Service Parts Manual EZGDUEIEE



| Electric Vehicle

o i eeid ek e ST SR

BATTERY CHARGER, POWERWISE ™ 4+

BLK FROM

TRANSFORMER

EZGODLEITD Service Parts Manual Page C-8



Electric Vehicle

NOLLVTIVLSNI
QdvOd 1NdiN| H3MOd

ONMNOHD 0L NHD

HIWHOJSNYHL WOYd 113
QHOD O% WOYd LHM
HIWHO4SNYHL WOHC X1d
4O IV WOHL Mg

a4v08 TOHLNOD NOHZ 13A
QHVOE TOHULNOO WOHd NHO

JYvOH I0HLINOD WOYS NHY

NOILYTIVLSNI
937 HIWHOJISNYHL

14H0d gu00 2d

HIWHOISNYHL

HIVYYHO JO LNOHJ

vi3Q
ONIONNOYHD

HIVHVYHO
40 INCH4

140d
a4o0 ov

)

SNOILOIANNOD
Qavoa TOH1LNOD

adoo 0a
WOH4 d3H oL M9

A4v08 LNdNI HamMOd

NO T3AOL13A %

auvod LNdNI HAMOd T

NO NHE OL Nug w‘\

aHvOd LNdiN) HImod ]
NO NHO OL NHO
ANISLYIH NO

diTd WIIHLO313 CLJ3Y

Qauvod
TOHLNOD

BAT'I'ERY CHARGER, POWERWISE ™ +

EZGDLEAET

Service Parts Manual

Page C-9



BATTERY CHARGER, POWERWISE ™ +

Dol ndE#Eee L

Electric Vehicle

TIAH ORR e faee

YNIS LY3H

/—,_Q._.jn_d._.wz_ HILININY

SISSVYHO

NOLLY TIVLSNI MNISLY3H

gHOD 04
oLxa auvog LNdNI
d3MOd 1Y AYT13H NO

N3JO ATTYWHON OL

agvosg Lndnl
H3MOd NO JdX OL

HOLIDY4YD OL

HOLIOVAYD OL
ATSNISSY 30010 OL

AN9WassY 3a0Ia OL U

©

Page C-10

Service Parts Manual

[ =04 c 1= [TEXTRON



| BATTERY CHARGER, POWERWISE Electric Vehicle

ELd L B LA LEE e 5 s [P Wi BB e ol L

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 8 DESCRIPTION QTy.

—

28115-G02 CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2-58........uevereeenend 1
00372-G3 SCREW, #8 - 32 X B/8 LG, wuvevvvsinnsiremsmrensssmscrorssesessssnsasossnmssssrssnsssssssssan
00372-G4 SCREW, #8 - 32 X 1/2 LG srveemrrcemecrnirrennene e srsvavesennons

F-

00378-G4 SCREW, #10 - 24 X 1/2LG. ... eeerceeeereeceennirsssresesens
00414-G5 SCREW, 1/4 - 20 X 5/8 LG .iniererurmrerreriamrarmsensesssassnsesonisionnmmsiassssssssssaies
00513-G6 SCREW, #3- 18X 1 3/4LG. ..

w o ~N R ! s N
[4 I o Y P~ R

iy
L=]

- ok .
L =
r>

00559-G3 WASHER, #8 ...ttt e enna s s se s sn b msns 3
00559-G4 WASHER, #8.............. v TSV PPTPUUPTROTOTOTN I P~

-t
-

. ek b
~ O O

00565-G4 WASHER, LOCK, #8 ..ottt e renecsererecnersesen e senecoessaaraneeaserserd 5
00565-G5 WASHER, LOCK, #10 ...overeriirmmercnsscnissssnsssnsnminmerssssennaened | 4

| S SR
[=JNE - T - -

00614-G4 SCREW, #8 - 18 X T/2 LG ..o smsnresssssssssene] | 6
00771-G8 WASHER, NYLON, SPECIAL............cnmrrerrrirsrramns e sy 1
00969-GO1 SCREW, #8 - 32 X 3/8 LG. 3
00984-GO1 SCREW, #8 10X 1/2 LG et veeerare e s sva s s s as st

S R B R R

01003-G1 WASHER, BRASS, #10.......ccccciiiiimirrrmrnsmrenenssraranssmsasaseseanes

01005-Go1 SCREW, #6 - 13 X 5MB LG isiiirrcrrcenreeeein e ceansvassnesrsnosas

11027-G2 NUT, LOCK, 174 « 20 ...cuitimre et et necaste s e remmen e men e semarerasssresasasase
115672-G3 NUT, PLASTIC EXPANSION ..o sssssensarasse s

13557-G2 - STRAIN RELIEF, AC..........ooimrvnevmnrarene

135857-G3 STRAIN RELIEF, DG ....iiiiiininienmrrrce e csnerersacrarsamemsessssasararsinns

NN N
i 09 o~ P
- = N W W A

)
o

Page C-11 Service Parts Manual EZGOREL



R

ES

Electric Vehicle

BATTERY CHARGER, POWERWISE ™ +

IR+ Wt A

L S

—r

PERRHT A Y

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NQ.

1

2 3 4 5

DESCRIPTION

QTy.

31

$ &R B8R

19388-G4
22589-G2

25977332
26979-G01
27877-G01
28091-G02

*

L]

28102-G01
28103-G01
28104-GO1
28105-G01
28106-G01
28109-G01

28110-G01
28111-G01
28112-G01

28126-G02
28126-G04
28136-G01
28136-G0o2
17618-G1
28137-G"

CORD, AG ...cvvvvcrrrreieiacensninssirarannins
WASHER, SHOULDER ... nre e e rast st e eaae

WIRE, 47 ..ttt seesteiese s sesrssarsss s aeas
BRACKET, CAPACITOR .....couvconeiiivsessirsrsrsnionnanns _

CHASSIS
HANDLE. ..o

TRANSFORMER..........ooomemeeeeceeneiressrrasereressssarsarans
HEAT SINK .ot seemeeaneninen

FUSE, 50 AMP...........cccoccininvnrorans
CAPACITOR...

SUPPORT, CONTROL BOARD........cccooeeeececrrrireriacns

BOARD, CONTROL ....ovececoee oo
BOARD, POWER INPUT...........coourne....

TOP LABEL, VENTILATION .au......ceoovencsenissssessnsssssens

TOP LABEL, CORD CONDITION ......oooereceevmcmeseseesemseeeseeereee oo eeesereesesne
CLAMP, NYLON w...oooo.omooeoeeveoeseecenresesmeeseseeeeemeeessseeesrmesseses e meesensoneneened
DC PLUG (COMPLETE)....cvoueererereseesesesesssmmnssssssssssassessssnsoeses s resensomsenee

EZGEOLEIEE]

Service Parts Manual

Page C-12



| BODY AND ASSOCIATED PARTS Electric Vehicle

LB B GER B e M BRSNS BN TR B e B L e YR T e B R, o AR B B

1-INCLUDES ITEMS 2 -5
10 - INCLUDES ITEMS 11 -14

Page D-1 Service Parts Manual EZGDIEEE



Electric Vehicle

BODY AND ASSOCIATED PARTS

T A BN R,

S BECER LW aaamdrnsl BRORw o DL BN DRELge . L e s

N R

ITEMS 102 - 115 ARE FOR USE ON 4 CADDY MODELS ONLY

P <+
‘fg
_________ s ;
- i ..{:’ L
o Rt L g s
i S i
i

[ =] | m | TEXTRON

Service Parts Manual

Page D-2



| BODY AND ASSOCIATED PARTS

T LR B TR, DA & P B e B R B PR . BB B . ek

Page D-3 Service Parts Manual EZEDETEEN



| Electric Vehicle BODY AND ASSOCIATED PARTS

B Y s N = - R e R Baoogm CRPEERNGesTT BB TN

us

Y. E . B LR e, ai e L

MAT

S e ! S
o iy Q‘;ﬁi""'% \ . :
G ke C%f“j:\lf//y FLOORBOARD
(i)

EZGDOLEIRE Service Parts Manual Page D-4



ety

BODY AND ASSOCIATED PARTS

Electrlc Vehlcle

§ IR TR R TRPE M BT e e BB & E TR B BT

=

Page D-5 Service Parts Manual

| =~ = | TEXTRON



- Electrlc Vehicle

BODY AND ASSOCIATED PARTS

T 2 T T

B oionmmnisiioe W LERL PR yROERERELL

o D S e, WA RIS A

T T — T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicatas a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ViiEsen 1 B

TR e s R

ITEM PART NO.

1 2 3 4 5 DESCRIPTION

Qary.

—e

71151-GO1
71163-GOo1
71154-G01
00614-G5

71158-Go1

27647-G01

L« S == T I = T £, B S N ]

71143-G01

-
o

11 *
12 *
13 >

— kel
o O Bk

00740-G4
00921-G8
16816-G2

|1 T 1 T N Sy
- O O o =~

70047-GO1
14601-G11

LA (TR |6
L - V5 B (6

70451-G01
70452-G01
146071-G11

[N VT i B\
o ~ 3 O

70048-G01
71115-G0N
14601-G13

W N
o W

INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)....ccovvevieieivananen]
BALL DEFLECTOR, PASSENGER SIDE ........cccoe e rrnei e saees

BALL DEFLECTOR, DRIVER'S SIDE.....

SCREW, #8 - 18 X 5/8LG. ..o mminisinsesesesossesesaresstesssesoss sessasases

INSERT, 4 CUP INSTRUMENT PANEL.......

SPLASH PANEL ASSEMBLY (INCLUDES ITEMS 11 - 14).....coeuee..

BRACKET, STAY ...ccovinncniinmmncnnniensnrsinersenns
BRACKET, PANEL.......cccocvviricnrrns
RIVET, 5/32 X 9/16 LG. .

SCREW, #10-32 X 1/2 LG e stmstsst e et s e n e ae
FASTENER, RATCHET .....coieeererrrensasrcsasasasssnermrmrmmminisrssssssrassensaisersmssessenesnanens

RIVET, 5/32 X 9/16 LG........

LOWER FLOORPAN...........coeevimriricrienisennnens

COVER, SWITCH ACCESS..........cocooeiiiriicnirie st s s sessassss s srs e eeeee e

RIVET, 316 X 9116 LG, ...

RIVET, 5/32 X 9/16 LG............

EZE0OIEALE

Service Parts Manual

Page D-6



i

BODY AND ASSOCIATED PART

PN TIR N T S

THE USE OF NCN UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and senal number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

T

A

ITEM

PART NO.

1Tt 2 3 4 5

DESCRIPTION

QTY.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

71051-G™
14801-G13

18817-G2
12064-G3

71055-G0H1
10570-G11
71056-G01
00570-G2
00438-G6
00571-G2

70244-G02

71551-G05
71552-G05
16816-G2
16816-G2

70318-Go2
70046-G01
00715-G2
00438-G6

RIVET, 5/32 X 9B LG oo s msmne e sssnaansstesn e

NAMEPLATE, E-Z-GO, GOLD ......cervirrrrrriiirsnsrsinrens

BOLT, 5/16 = 18 X 5/8 LG «coeeeieieeeit e sraacae s st e

BOLT, 5/16 - 18 X 3/4 LG. (WITH TOP)....coosvvirieiirinnn
WASHER, 516 (WITHTOP) ..o

PANEL, SPLASH........ooreinciicien

FENDER LINER, EXTENDED (PASSENGER SIDE) ......cecooveeeeeeeinrnreienrivarans
FENDER LINER, EXTENDED (DRIVER'S SIDE}......cccccoinimivininrrcicrene e e
RATCHET FASTENER......cccoo et v

[ VIR v I Y U SN

12

RATCHET FASTENER ... icisinersririseressssssansesencrsmsesssssesses s sssmsssssses st ssaseind 8

BOLT, 5/16 - 18 X 1316 LG, ..ovricivireccinirsesrssccenirenesie s e e emeaneems
BOLT, 5/A8 - 1B X 3/ALG. ..o rrrienin s svvest s s e nevanens

o N = -k

Page D-7

Service Parts Manual

EZGDLUEALTT




Ry SR
R

Electric Vehicle

R z&mm. BN

B Smow. g g = R R GR
P S L - KAV N - AR S-S )

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering paits, please specify the model and serial number of the product,
" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Deparment for additional information.

TR P T}

BODY AND ASSOCIATED PARTS |

e THEC B B

ITEM

PART NO,

1 2 3 4 5 DESCRIPTION

QrY.

61
62
63
64
65
66
67
€8
€9
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90

11098-G6
00559-GB

71301-G**
71310-G**
71315-GO1
71761-GO1

71314-G1
71314-G02
16818-G1

75126-G01
75128-G02
16816-G2

71353-G™
71002-G01
71364-G02
10570-G12
10570-G10
18438-G1
71609-GO1
10570-G11
00571-G2
71456-G01
71451-G01
71398-GO01
71455-G01
71055-G01

NUT, LOCK, 516 - 18 ..uvvvviirenns
WASHER, 5/16.....ccciiiieieniieceee e

REAR BODY (WITHOUT TAILLIGHTS) ...covvurecrerimmmimsmsssscscsnssasasassssssasnsssssnsns
REAR BODY (WITH TAILLIGHTS).......ccororereeciierr s seersecvanacones
SCUFFGUARD, BAGWELL, FRONT ...t

BAGWELL, INSERT SRR

SCUFFGUARD, BAGWELL, SIDE, PASSENGER SIDE.........
SCUFFGUARD, BAGWELL, SIDE, DRIVER'S SIDE _..........covocviiteeeveceee e

RATCHET FASTENER..........coccvmnninnacrivnn,s

SCUFFGUARD, FENDER, DRIVER’S SIDE............

SCUFFGUARD, FENDER, PASSENGER SIDE ...........cccoonvrmernnenneersererenns

RATCHET FASTENER.....

RIVET, 1/4 X 1/2 LG .ooisnriinsinin

RIVET, DRIVE, PLASTIC, 1/4 X34 LG, ..orerreeirirrnrensrrermeosneneensasennesossorns

RIVET, 316 X 3/4 LG....

BUMPER, REAR, NOTCHED (4 CADDY).....oocvi e sisitensia e

BUMPER, REAR

BOLT, 1/4 - 20 X 1 1/4 LG oot cancesunnensanaisss saeravane
PLUG, COVER, BUMPER ..ottt s s st sae e e e

RIVET, 316 vcirininissssssnsissaissansnes

B .

26

b A M N O A = ;B =

L O O

EZLGDLEAE

Service Parts Manual

Page D-8



BODY AND ASSOCIATED PARTS

Lenoln RO B SE By B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

BRI D RE Y

ITEM

PART NO.

1 2 3 4 5§ DESCRIPTION

QTy.

91

92

a3

94

95

96

97

g8

99

100
101
102
103
104
105
108
107
108
109
110
111
112
113
114
115
116
117
118
119
120

71501-G01
71502-G01
71507-G01
71507-Gi02
16705-G1
23726-G4
00891-G2

74126-GO1
74126-G02
00426-G8
00560-G1
11098-G5
00427-G4
00769-G2
74149-GO1
16816-G2
19853-G1
70361-GO1
74129-G01
74132-G01
70362-G01
70350-G01

*

*

ROCKER PANEL, PASSENGER SIDE .............ccocvuiieenne e

ROCKER PANEL, DRIVER'S SIDE .........

SILL PLATE, ROCKER PANEL, PASSENGER SIDE........ccceconsiimmmrmnnarsninned

SILL PLATE, ROCKER PANEL, DRIVER’S SIDE............

SCREW, STAINLESS STEEL, 1/4 - 20 X T1LG. ciiriiiiiienecceec v cecvesan e

SPACER.....cccvvvvenn

NUT, LOCK, 1/4 = 20 o sesnssssisinsnssssssnes s ssesasnes

FRAME SUPPORT, VERTICAL, PASSENGER SIDE ............cccoccvmrnnnrearerrerinins
FRAME SUPPORT, VERTICAL, DRIVER'S SIDE ..........ccuviviainnne

BOLT, 3/8-16 X 1 LG e

WASHER, 3/8..

BOLT, 3/8- 16 X 1 1/2 LG. ccoceeerevrevrnes

BOLT, CARRIAGE, 3/8 =16 X 1 1/A LGt s esvnnd

PANEL, VALANCE ..........ccoivniiinnvinen

PLUG, END...

FOOT REST ASSEMBLY (INCLUDES ITEMS 113 - 116) ..o

REFLECTOR.........

PLATE, SERIAL NUMBER............ccccovvieennnene

-t

N O - §

- N B -, N

-t sk b

Page D-9

Service Parts Manual

EZGOEET




Electrlc Vehlcle

B B

R T,

Gn RRERERGY, AW W

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pans, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

P A

ITEM PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

121 00114-G6
122 16816-G2
123 _
124 | 27166-G02
125 71015-GO1
126 16469-G7

127
128 | 23676-G1

128 { 75178-GO1
130 | 73162-GO1
131
132 | 23726-G7
133 15058-G4
134 | 23726-G6

SCREW, 1/4- 14 X 3/4 LGuvevoereecereecenes

FASTENER ......

BRACE, FRONT SHIELD......

DECAL, FREEDOM .....ovvimnrerneniiescssssarsisessssssarmrrrsssissssessassssssssssssssmssssesny

DECAL, 4 CADDY ...........

RIVET

AR
AR
AR

EZGODLEILTT

Service Parts Manual

Page D-10



=3

AKE LINKAGE

| e BLTE URE RE Y

Electric Vehlcle

f’w&'m”u&”\‘wfw"&:’y\ X&MMW‘M 3 R W%, Mv—rm M 4-« VHEL R

me—— —e ]
R eI i e B

1-INCLUDES ITEMS 2 - 27

4 -INCLUDES ITEMS5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

Page E-1 Service Parts Manual EZEOLEALEN



wwwwwwww

: Electrlc Vehlcle BRAKE LINKAGE

R ST e lEsin

=4 cla | TEXTRON Service Parts Manual Page E-2



1 BRAKE LINKAGE

TR e e

Page E-3 Service Parts Manual EZE0OMIEE



BRAKE LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 65 DESCRIPTION QTY.

1 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)
VEHICLES WITH BRAKE LIGHTS... TSSOSO URUROVOTONOR S

* PEDAL, BRAKE ...ttt s s isss s st s st st b et e sa e vmeod 1
* PEDAL, PARK BRAKE ..ottt s sssrnssssnas s e sesvaraned 1
70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)...........} 1
* PAD, BRAKE PEDAL ...t s 1
* PAD, PARKBRAKE ..o s e simenn 1
15766-G1 RIVET, 3/8 X 15/32LG. overrvvrrerirre e rrerrsessssesisnsinennp 9

@w @ ~ d; O, b D N

* PLATE, BRAKE PEDAL...........ccocininiinininsirrennssassinassens
15932-G2 PIN, PARK BRAKE PEDAL .........ocoviimiriieeeer e
11737-G1 SPRING, TORSION, PARK BRAKE ...........cccvniinnismnrrinsrsaonns
12064-G1 PUSHNUT, 5/16...ciiinienmiimsisensmmsniimismsssemsmressssmsssemsesssseessend
00737-G8 SCREW, #1024 X 1 LG o iiiiiiiiice et sttt e e s msnrsnr e arensand
00739-G1 NUT, RUBBER, #10 - 24.......corrrrerrreere v mras s mssssnssrermss e s sansesssssrsrsanad
22362-G3 STANDOFF, BRAKE PEDAL.............
27137-Go1 SPRING, CONIGAL ... rermen e crcner s se s sore s enscsaca st s ssosmposnassennanes
11098-G7 NUT, LOCK, #10 = 24..... it irissssiess rsssses it st sssssses s snraas
10606-G8 SWITCH, MICRO......oorerrirrinmsonmiisimimssenassssinns
00645-G2 SCREW, #6 - 32 X 1 1/4 LG wvvvrriirerimrmisiovemnissssrmsesess s sessasmronsenssssnas
00565-G3 WASHER, LOCK, #6
00525-G5 NUT, #6 - 32...cviriricrvrsvinsnsecrsans s seans
00567-G3 WASHER, LOCK, #6 ....ovirirrinisenssiminsinmnsessisessen
14628-Gi1 TAB, FASTON, 518 X BAB LG. ..ottt sttt e

[ T S % T % T N T S T | T SN S Sy S A e
D A kR W N = O @ 0O =~ OMm oA N = O
| T o IR L RN 1 N L BN s N o IR % B o TR = T i I - = T

™
~

17618-G1 NYLON CLAMP ...ttt st s ssasssss s stsesiarosh 0 9

NN
o @

EZGODIEEE Service Parts Manual Page E-4



BRAKE LINKAGE

Ehid

Electric Vehicl
2 R B U g 2N
THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Depariment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70096-G01 BOLT, SHOULDER, 3/8 - 16 X 3 LG ..cimmimeisminimmnisiimnmsscssos s snsmsssssrensas
31 11079-G1 BUSHING, FLANGED ........ooveeirtr it sesessnesesnsnan s snssssnenas s
32 70138-GO1 SPRING, TORSION ... crnrvrreivrernenis et rrressssnsareseararsn osaressanos su s
34 00643-G1 WASHER, 3/8....c.cciniiniiiina s

35 11027-G2 NUT, LOCK, 1/4 = 20 ... vrc e s ss e st ron s e esea b enaes 2
36 70080-G01 CATCH BRACKET, PARKBRAKE ... vrne v rresnn e i
37 00414-Gé BOLT, 1/4-20 X 3/4 LG. .. - . PO U ST UUII [
38
39
40 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54) ......covvvermvnvcrrrenennnd 1
41
42 25882-G04 ROD, LINK......ccovvvinns " . SOV PORPPTPOUPTS B |
43 00532-G4 NUT, B/1G =24 ... rrerrcvvirerermvsrenresieironsssvrsnesrois s ssnsmsesnarss saosmsssasrersenna | 2
44 11098-G9 NUT, LOCK, 5/16 = 24......ovvirrnmrrisieirmsisisisissesisisisieisinistassreasserss onsasesens seras 1
45
46 * YOKE, BRAKE........co oot iricnsnesisiesirs s s s snsssms st s s sesrsrensss vt seasasrsssa e 1
47 15121-G1 WASHER, 3/8 ...t issssiss st s srassssmseseemesseeenssnse] | 2
48 23061-G2 TUBE oo vctcine s tentiti s st s s esensss st s a e it b b s bbb R £ e RSt e a0t Se s e abaas 1
49 23463-G1 SPRING, COMPRESSION ......corrermirtrnrrereseisersnrsneresse s sessmsesssensnsssssssonsses 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD ...t sn e snne s esnnnd 1
52
53
54 00863-G01 NUT, SPHERICAL, 516 =24 i 1

g6 70273-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY
(INCLUDES ITEMS 56 = 59).......corrirmrmirirmsecsnisrisssssinmsesssimrssessssservsrssessns snenss

56 28082-GH BRACKET, EQUALIZER ..o vrmnesrenmresenssssrmrssssesrissnssssissnsssesssrsrnsassesns
57 * CABLE, BRAKE, PASSENGER SIDE .......ccva.
58 * CABLE, BRAKE DRIVER'S SIDE...........ccoconiiiiecscssinmenssecsmssisensnenns]| 1

P VY

N A

Page E-5 Service Parts Manual (=1 —{ = | TEXTRON|



§ Electric Vehicle BRAKE LINKAGH_‘

—— —————
T T R T R R e — Ak L T A YW BT
P A HOovSekd o BB R B B B sielaelwine VoL abiamnie . deh. SR BE .- TR B P ein 5

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*" Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTy.

59 28083-G01 BUMPER, BRAKE COMPENSATOR ....coeccirncriccsescineneenerrrrrsrnsminenenp 2
60
61 12305-G1 RING, BRETAINING ... iissa e sserse s s sesssessanessen) &
62
63 10097-G6 BEARING, FLANGED ...c.viviimineverrenmrmierrrerenscceisninesinsmrcsseremrssssssssssssonmsnrssesessy £
64 25103-G1 CAM, KICK-OFF Lot nce et eeiess e snnesnssnsnressnesd
65
67 00491-G4 SETSCREW, 1/4 - 20 X 1/2 LGt reres s sirsnsssesinisssinsesnenesnss 2
68
€9
70
71
72 11027-G1 NUT, LOCK, B/18 - 18 .o v st re s oes e emereen s e seone e s e rmsa smsenn
73 70113-Go1 ADJUSTABLE BUMPER ..o srire i s i sass s ssssmsssse ss v
74 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LG. .. eoeeccreirieceie s st veri e s e ressnransresesnnesssssensnsesens
75 10387-G3 FPIN, COTTER, 3/32 X 3/4 LG oottt itscns st eeme et
76 12416-G1 NYLON CLAMP .......ooroererrievrmerrrrsrsssrmssirsssrmesinss s simssass st as savns ssassseas sassassrs o soas

77 70264-GO1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)
VEHICLES WITHOUT BRAKE LIGHTS .. R

78 M737-Gl SPRING, TORSION PARK BRAKE .....covvveriinienieenencecrirseneseenencmrrenen 2
78 12064-G1 PUSHMNUT, 5."'[6 1
80
81 15932-G2 PIN, PARK BRAKE .......coovvvevevnrnrrnasmermssrmissssserssssssssssarassmssmssssnsssssssnrssen 1
83

g4 | 70274-Got BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES [TEMS 85 - 87) rvveoseeevvosessenesescenenserssseererassesessesesesersnsessenes

85 * PAD, BRAKE PEDAL ..o i sistmimsisnrmsmsssesssssssresssssrrssses
86 ” PAD, PARK BRAKE PEDAL......c oo svsieine s svneed
87 15766-G1 RIVET, 3/8 X 15/32 LG .. oottt v e e tna e sr e aen

[\ T & B & BT A

b

[ R N WY

EZGOLIEET Service Parts Manual Page E-6



2

AKE LINKAGE

B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

88 70265-G01 PARK BRAKE PEDAL .........oreececrinncerirennecieenecsonnasssarerssnsaesarssrsrsnns] 1
89 70098-Go1 PIVOT, KICK OFF CAM ....oeriieitiiicicirineimisiseis e st svsrssenseseeeeseevrvannnned 1
a0
H 10387-G3 PIN, COTTER, 3/32 X 3/4 LG ccvrirriesen it snssosnestsss snssnsmress nor 2

a2 00559-G8 WASHER, 516................... et s s asessasesens| | 2
a3 20835-G1 WASHER, TEFLON_........... RO U UPOURTTTUP PRI I
94

895 17838-G1 BEARING ... - R TR R AT R AR RS RS P AR g bR 2

96 70097-G01 LINK, PARK BRAKE KICK-OFF ... s ssmrsssssssrvonnd 1

Page E-7 Service Parts Manual EZGOETE



BRAKE LINKAGE

A CBLENEERE B T B R T R e T R

: Electrlc Vehicle

[=-.] ] =  TEXTRON| Service Parts Manual Page E-8



DIRECTION SELECTOR

Electric Vehicle

NON DCS MODELS
{EARLY PRODUCTION)

1-INCLUDES ITEMS 2- 46
31 - INCLUDES ITEMS 32 - 34

Page I-1 Service Parts Manual EZEONTIE



DIRECTION SELECTOR

DCS MODELS
{EARLY PRODUCTION}

SEAT FRAME

SEAT WRAP

DIRECTION SELECTOR
INSTALLATION

CONTROL HARNESS

BUZZER ASSEMBLY
(INSTALLATION
EZGOMEET] Service Parts Manual Page I-2



DIRECTION SELECTOR

ULER D pECUED AT [

Electrlc Vehicle

§|

] .. PR—————

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

T e h S L BT g g N
BT L. EE e R e e e

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

L < = < B s I |

[ T % TR - T N TR . TR % T % S % T %o T S SO 1 S U i St it U §
=T = I« T I R & | R o A = T = T « - T IR = 'R 4 1 BN -V . B | S = |

73036-G01
00138-G4
00139-G8
00414-G8

00525-G5

00532-G1

00559-GG7

00560-G1

00565-G3

00585-G7

00567-G3

10606-G2

11088-G9

12806-G1

12835-G1

*

14390-G1
14828-G1

SCREW, #6 - 32 X 2 LG. .o

NUT, 1/4 - 20

DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46)....c.cccerurennacnd
SCREW, #6 ~ 32 X 1/2 LG, .ot et e s

BOLT, 174 - 20 X 1 LG et i ssassisssas s s rsmsmrenssesrenens

MICRO SWITCH, MS2 AND MS4......ccciiiiiiniisisnsinmissrnesseresmer e sessasans

NUT, LOCK, B/18 - 24....o et sesssnscese s s srssasnenas s snssennd

TAB, FASTON, B/A8 X 5/16 ..oocvirivovriv s vrisierennassrsrsesirsns vsnariossensresanac 1o

[ T - S v ]

Page I-3

Service Parts Manual

[ =] = [TEXTRON




Electrlc Vehlcle DIRECTION SELECTOR

B A o B . el ’w%%mg— R N i, . B T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION oTY.
31 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) .....on.coeenene] [
32 | 24940-G1 STOP...ou oo eesaeessssesssssssmsssessasess s sessereeeeesseserssss s oessereasseenn 2
33 | 00565-G7 WASHER, LOCK, 1/4..... S SR -
34 | 00414-G6 BOLT, 1/4 - 20 X 3/8 LGi. wveverurversaressrsiosmsarsssssssssmsssasssnssssssssassssssssssoses |2
35
36 | 15461-G1 BRACKET, MOUNTING SUPPORT ..........ccoomrererrermerrcsmsmriseosmssssisessscoend 1
37 | 15944-G3 BALL, BALL JOINT w...cooomoeeeermomsrecssemsssssssassasesessasossssssessssssssmesssssesseessnose 1
a8
39
40 | 73048-GO1 BRACKET, COVER .....oooooooooeoeoeoee oo seereseserseseesneressneseesesonesrsenrod 1
41
42 | 70232-GO1 ARM, SHIFT LINKAGE «....voveurneraresssersrsssssessrarsssnsessssmsssessasssossssomsasessensosores L1
43
44 | 73027-Go1 SHAFT, DIRECTION SELECTOR .c....ovvooeerereemseaemmonsessasssessssenssssssenssores 1
45 | 73031-Go1 BRACKET, DIRECTION SELECTOR MOUNTING .....vcvveevmerevenmrrsrsmnennng
46 | 73087-Go1 BUZZER, REVERSE WARNING..........ovveeeearerereceeneassssessssssessssseassssesssaned 1
47
48 | ooa38-Gs BOLT, 5/16 = 18 X B/8 LG cvvveveuerererereneveeresmessvessmsesesssnoressissssossssssesseressossssened 2
49 | 11098-Go NUT, LOCK, 5/16 = 24 voverrmerereanrsrmssssnssesssssrmssssssssserssssmsmsssssarsssssssmsssssassseesed |2
50 | 14444-G3 | SOCKET, BALL JOINT.....cocemerevvrsesiisssinsiensssssssonsssssissnssssassssrssssssssssassassessisered 2
51
52 | o00544-G4 NUT, 5/16 = 24 .coumernrrrvisiressssrsosssssssssaonsssessssnsnsnssssasnssssssnssssssisssssssasssssossssssssd 2
53 | 10697-G8 ROD, LINKAGE . ...cuvcveveesresereessomsasssssnsssesssssssssssssssssses monsersssasessssssmsssssosssrored L
54 | 15944-G3 BALL, JOINT BALL ...coooonnreoeaeerereaesesesresesesecsmmessssssessessassssssssessssensnsssossssosed 1
55 | 70232-G02 | ARM, SHIFT LINKAGE ..oovouoneeeerrreseesseresesessomssssnsssesssossesisssisseessssassrssscsssnsnd, 1
56
57 | 25664-G2 BEARING vv.evivrravernsnerares - sovsessrineseamsnssssnsssarsnsossnssssmmennonh 1
58 | 14390-G1 NUT, LOCK, 3/8 - 24....... ; SOOI S I
59 | 70233-GO1 | SHAFT, DIRECTION SELECTOR.......ccuomiimersonsrisssissessenseseassessesamessssesosnn, 1
80

=74 cu | TEXTRON| Service Parts Manual Page I-4



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

61
82
83
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86

71905-G0O1
00740-G4

00559-G8
16469-G7
73049-G01
00114-G6

14601-G16
73037-G02
32043-G2
00565-G3
00525-G5
00138-G4

73127-G01

73134-GO1

73133-G01

31539-G1

17618-G1

73130-G01

73128-Go2
73151-GO1

HANDLE, DIRECTION SELECTOR..... ..ot sereeemesasse e emne s e snre

SCREW, STAINLESS STEEL, #10 - 32 X 1/2LG.....

WASHER, 5/16....eeie e iniccsvnssisrstterasrse e sreransanenen st s b sssmens

COVER, DIRECTION SELECTOR ........ccosuunene

SCREW, 1/4 - 14 X 3/4 LG, wovnmeesirmrsrinsieriionsstsstsansresmssasrsnssnsmsnsssssssssssts stssns

RIVET, 532 (ITEMS 69 - 86 FOR USE ON DCS MODEL ONLY) .......covuvvvrrens

BRACKET, BUZZER .....c..cocvmirerirsnriinisracisinrnnas

WASHER, LOCK, #6..vvveeeeeeeeeeeeeeeeeeeeeese e eeeoeos oo s oo oees oo

NUT, #6-32.....
SCREW, #6 - 32 X 1/2 LG.

LABEL, DIRECTION SELECTOR ..o cvrereie it i s crvmesenes e e e

ADAPTER, SEAT WRAP......c i

ADAPTER, DIRECTION SELECTOR SWITCH ..ot ce s

CLAMP, NYLON
CLAMP, NYLON

KNOB, DIRECTION SELECTOR ... sesnsinssssissans
BLOCK, CONTACT SWITCH......ccooiriiirrncvrirvcareinsssnssorans

Page I-5

Service Parts Manual

= == ] TEXTRON]|




Electric Vehicle DIRECTION SELECTOR
TR T T TR

EZGO0OTEEN Service Parts Manual Page I-6



Electrlc Vehlcle

NON bCS MODELS
{LATE PRODUCTION}

1-INCLUDES ITEMS 2 - 48
31 -INCLUDES ITEMS 32 - 34

Page I-7 Service Parts Manual EZGO



|| Electric Vehicle

DIRECTION SELECTOR

SE L BE B

TOE R AERLSNERSRISEIEE L seemlebee. . o s T MM e

ORI N AR £ e e L AT e LA IR s g LB e o L B Oy

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parts, please specify the model and serial number of the product.
* Indicates a componeént that is not available as an individual part.

G Indicates consult Customer Setvice Department for additional information.

R

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

o o ~N s 0N =

B T L e L = - - - T\ R\ e e e e
O © 0~ ;O ;e MM L O O 0~ kR W M = D

73036-G01
00138-G6
00138-G8
00414-G8

00525-G5

00532-G1

00559-G7

00560-G1

00565-G3

00565-G7

00567-G3

10608-G2

11098-G9

12806-G1

12835-G1

*

14390-GA1
14628-G1

DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46) ........ccccoeona

SCREW, #6-32 X3/4LG. .o

SCREW, #6 - 32 X 2 LG vrrreirerrnvenimnrerenseress s st saseanas
BOLT, 1/2 - 20 X 1 LGiooriiiviririiissnsisisissiisisssmneres s sisresecsssen sessasossssensans

NUT, #8 = B2t e st s raser s s

WASHER, LOCK, #6 ....occniiemiiiniininnnas

WASHER, LOCK, #6............

MICRO SWITCH, MS2 AND MS4 .......oocrirmmrmrserrirmrisarerarmsmersasess s sea

NUT, LOCK, 5116 - 24.......ccrirue

TAB, FASTON, S/18 X B/16 ..o st e crmsen s e e

L

EZGE N

Service Parts Manual

Page |-8



et e o e e e SO

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

el

Electric Vehicle

ITEM

PART NO.

1.2 3 4 8§ DESCRIPTION

QTyY.

3
32
33
34

&

14651-G1
24840-G1
00565-G7
00414-G6

15461-G1

73048-G01

70232-Go1

73027-GO1
73031-G01
73037-G0t

00438-G6
11098-G6
00571-G2

70313-GO1
22754-G3
70334-G01

25664-G2
14390-G1
70233-G01

CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34)

BRACKET, MOUNTING SUPPORT .....ooimiiiiicinierereisrrensssesssesssssesensed

SHAFT, DIRECTION SELECTOR ... ceremsmiecancn e nn e aenemen
BRACKET, DIRECTION SELECTOR MOUNTING.........cverero,

BUZZER, REVERSE WARNING...........cccocvrmmmrnenene

WASHER, LOCK, 14 ...t srn s
BOLT, 1/4 - 20 X 34 LG ..cvvvvirerenvirarsisnsrorniiniinnssessmsisssormsisersisersesessanes

BOLT, 5/48 - 18 X B4 LG, eovrnerinrerrirenintvresssnnimrsemsrevonsesnncssnss smvnmsmnsessmsnasansssnns

NUT, LOCK, 516 - 18 .....covuenenes
WASHER, 5/16 vearerasnrerersens

ROD, LINKAGE
BUSHING......cccervrviennar

ARM, BENT SHIFT LINKAGE ..ottt sransssressens

SHAFT, DIRECTION SELECTOR.......cociiiiininiintinss e sstne s srssssssssssssenes

Page -9

Service Parts Manual

[ 7<) | w [TEXTRON

A



? Electrlc Vehlcle

T B T B A TS T T I e e B RS

DIRECTION SELECTOR |

B
THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.
G™ Indicates consult Customer Service Depantment for additional information,
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
61 71905-G01 HANDLE, DIRECTION SELECTOR ...vuiuscrsiinsiminirssmsrmsresserssminias 1
62 00740-G4 SCREW, STAINLESS STEEL, #10-32 X 1/2 LG..ooveiieee e 1
63
64
65 16469-G7 WASHER, FENDER, STAINLESS STEEL......covs 1
66 73049-G(H COVER, DIRECTION SELECTOR ... iirevircr s seme st nesvenesssaes s e sraraved L 1
67 00114-G6 SCREW, 174 - T4 X /A LG e treecrtvsrme et s ssnr e e me s snssranaved L1
(3~ = = [TEXTRON] Service Parts Manual

Page I-10



‘1 DIRECTION SELECTOR (DCS MODEL)

o o R G AT

Electric Vehicle
VO OO O W77

CONTROL HARNESS
(REFERENGE ONLY)

1 - INCLUDES ITEMS 2 - 18

Page I-11 Service Parts Manual EZE0OWIILTD



| - Electnc Vehlcle

CERERT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

DIRECTION SELECTOR (DCS MODEL)

s TR B . e,

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 56 DESCRIPTION QTy.

1 73180-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 18) w..vvcvvvecrarnned

2 73179-G(H BRACKET.............. 1
3 73167-G1 CAM. 1
4 73171-G SHAFT ....covvreeereee 1
5 73037-G02 BUZZER ......ocieceenrcrersicrenesrerersinessarssenstessssressssssen s semsssasasessssasnsasssssannarasad 1
6 73195-G01 SWITCH.......cc.co. 1
7 73194-G01 SWITCH........ccc.o... 1
8 73188-G01 SPRING, COMPRESSION......ccmeenetieercrseesinrersrecirerrressnrssssesenssssnessessaresad 1
9 25664-G1 BUSHING ....ooieieiimniimniisinssrmintinrsmtrarsserssnssmrssaresssrsesrassanrasasessassensrsessssarered 1
10 00771-G4 WASHER, NYLON, 1/2....o e nrtesrenensie v eresseess s s srssssasast s nesrasaned 1
M 73181-GMN WASHER, 1/2 ... croeeererree v rererrsersmrnrnraresssssrassssarsrnsaassrse sessnsessesssastrasnses 1
12 14380-G1 NUT, LOCK, 3/8-24....uicieieieiinirerissesntsessinsmssnrasassarsrerarsssars sesssrarssmssssssssaresed 1
13 00565-G3 WASHER, LOCK, 378 ..o cerecerceceensreserssenensererencsrenessinsmense snss srensenssassesnenasas 2
14 00525-G5 NUT, #6..... 2
15 00138-G5 SCREW, #6 - 32 X B/8 LG oottt et eeee e e vevmremann 2
16 73182-G01 WASHER, NYLON, 1 3/B..ciiiiirsminrisrmivimrmrerarcsersrsissressssssssrarssmssassesrerares 1
17 17618-G1 CLAMP, NYLON ittt netrererercre e sreseresesnsaseranesseressrssresse sesssrer emesssee srmsssed 3
18 00559-G3 WASHER, $#6......oeeeieiiicii it iersssecrsarares e se s e s s ns s sit ss st b sbat s te s be brmanas 2
19

20 28272-Go1 BOLT, 1/4 - 20 X 5/8 LG oo ccereemecserems s sseressmsenesssssnssseesssnsemesessonnenes sososrasasas L 2
21

22 11027-G2 NUT, LOCK, 1/8 = 20 ..ottt cesccrsarstessarsssss s srss sirsssssans soss nassensn s ssnrmserad) 2
23

24 Q0559-G7 WASHER, 1/4........ e ccere s reme s msmsnseresensssresesssrerssesssmsasess srasnensnns srorasasad 2
25 71905-G01 HANDLE, DIRECTION SELECTOR .....oociicerccrrceecce e tsesatnes e s stass s sas sasassanas 1
26 00740-G4 SCREW, STAINLESS STEEL, #10-32 X 12 LG.cciicircciicvcccrivicicesvnvnnennd 1

=3 =[ = | TEXTRON] Service Parts Manual Page -12



ELECTRICAL

LB P T LR

EM " Electric Vehicle

R AR R B e R B T O )

I w

Zz + T

<z &

Em% al@

w2z

$E2 7N

7 °0 (O)<0
L'-l —

20F

ol @l

THROUGH FRAME
<. TO ACCELERATOR PEDAL

TOTAL CHARGE ®
BATTERY CHARGERS

4L

O |

Page K-1 Service Parts Manual EZGOOEEME



Electric Vehicle ELECTRICAL

e B o B e O L B o D L SRR T T e T R

i
\mll‘,

il

slNSTALL BLK WIRE TO NORMALLY QPEN

=
Q
=
=
Q
Q
» =
= w
o) o
G 2 T
v Q s 2
frd w 5=
= o Ig
Qo % 2 T® o T
o | &I w o 53] o
T j = cx=2% sE
{ =00=
O / [ z 22 Q=
i -
n l-l-lq:g>. mgzm
& MSSNa 4 caZ@ 2IES
= Z ™, LIJuJDo) !_II.LII
- N - 2oy JgW.
z vy 8Ee¢ piEizo
@ 3 / ' ,\3“(’_\ < oy Z 9
m -l Z:‘ﬂ:w
4 ' 520
;’/ QmE <

EZGOIETE Service Parts Manual Page K-2



i EE - I R o
L T - Bt S o o S = B Y T PR BT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ERTI P TR TR e

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

L=~ B T L B U - R o B

o T e T N T e S N S N A I P (s
W NN = O © o N g AW RN = O

24
25
26
27
28
29

18724-G1
00645-G2
00559-G3
14390-Go

00702-G2
25972-G32
25972-G40

00567-G8
00532-G3

27327-G01
10570-G11

73145-G01
73041-GO1
00568-G6
17062-G1
17137-G1

17618-G1
17421-G1

33623-G02
71145-G01

73030-G0t
70045-G01
70046-G01

11027-G1

RECEPTACLE HOLDER......cci ittt st aemececnme s sae s ees s e e e
SCREW, #6 - B2 X 1 14 LG, ..o ireosie e simeme s e meeameeesns e savmresn e s ssend

WASHER, #6.........cccoconvvennnns
NUT, LOCK, #6 - 32 ...vvvrrmerirrinrcisssisinnn

WIRE ...

WASHER, LOCK, 5/16 ... icsscenssnsenens

RIVET, STAINLESS STEEL, 5/16 ... irsrirninssisinsrs e

HARNESS, KEY SWITCH (DCS MODEL ONLY) -...c.mivtrrecereieerereseerceseeenenend
HARNESS, KEY SWITCH (FLEET) ....coovieeceii v e saren s ss s sesenses

WASHER, LOCK, 3/4..
KEY, IGNITION (SET).
NUT, FACE ....coinniciinane. ermdenene e

CLAMP, NYLON ..........
IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

(FOR FREEDOM SEE SECTION S - HORN AND LIGHTING) ..........
DECAL, CONSOLE INSERT PLATE......co et s savssvsrnnns

PLATE, CONSOLE INSERT (KEY ONLY)....coeuriiaisinres
RETAINER, BATTERY ..o ssvsniosens

NUT, LOCK, 516 - 18 ... s sscris s snnsness s snssason

N NN

Page K-3

Service Parts Manual

[~ —{m |TEXTRON




Electrlc Vehlcle ELECTRICAL SYSTEM |

e ‘:_.\;_;@ B W e - e e easss i g e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering patts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.

30 XXXKX-G™ BATTERY, 6 VOLT .ot sccritisisissisissaimssnssrsnssmsrasse st snsnsesassasasssssesnsnns ©
31
32 70121-GO1 BOLT, HOLD DOWN ........o.errrrec s ernn s vnennssssrarnsnrerensed &
33 17618-G1 CLAMP, NYLON .....ovitirii i e snsnesiesssssssssassarsrererarasssesssrennsassssssssh 1
34 24605-G1 WIRE HARNESS, BRAKE ... intnmresenssrnsmsesneessssssaessese o 1

35 73063-G01 CHARGER RECEPTACLE AND HARNESS ASSY.
{FOR USE ON POWERWISE NON-DCS MODEL ONLY)......ccccovrnvvvrireneeennd 1

36 73149-GO1 CHARGER RECEPTACLE AND HARNESS ASSY,
(FOR USE ON DC8 MODEL ONLY)...c.u i v ernvoerranesssmrssssssernnd 1

37 14601-G10 RIVET, B/32...o e nnstssisssivinsssrssasraren s srnssersr s sessmsssasass sesrsvaraseiseordy 4
38 17618-G1 CLAMP, NYLON ..ooicieiiriisinisscnsssisssisissssrmrarrssssssrsrsssseseensssessesasssosssrasararossoses 3
39 25872-G32 WIRE, BL- TO B-.....ccceiian. SO SOV PO P IRUSOOION R |

EZGOLEIT Service Parts Manual Page K-4



| FRONT SUSPENSION Electric Vehicle

T TN P -
S I & B b bt o S

26 - INCLUDES ITEMS 13 - 25 AND 27

11 - INCLUDES ITEMS 12- 25
15 - INCLUDES ITEMS 17, 18

Page Q-1 Service Parts Manual EZGOEIELED



s - i o
BB BB On B BEL ammeneitons et

g Electric Vehicle _FRONT SUSPENSION

L e T e — e

THE USE OF NON UL PARTS WILL vOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

70001-G0O1 FRONT AXLE.....oiiieitiisisisitimee e cmroneererensamanen s nessosesesesaes e semsatasnss oo oreememen .
10194-G1 BUSHING, RUBBER SHOCK ABSORBER.........cocomrimccinine e rcevreesrend
10435-G1 WASHER, SHOCK ABSCRBER.......

00532-G6 NUT, 3/8 - 24 ..o s snsssssssssassssssssase

00463-G6 BOLT, 7716 = 14 X 1 3/4LG. ..o et e se e e v e nanan
00734-G1 NUT, LOCK, 718 = 14 ...t ceecmeeencn e rase e norsvarmroernan) 12

ad
=

B b @

70163-G02 PLATE, SPRING ...ttt stosseciinsisinsac st s s sstsiesssrsrsessesssssss srnsmessens L 4
10387-G2 PIN, COTTER, 3/32 X 1 LG .ot ssmiisie e vrvnsenimnsnens) 2

O o o~ & bW N

P
O ]

70220-G01 SPINDLE ASSEMBLY, DRIVER'S SIDE {INCLUDES ITEMS 12-25) ...} 1

* SPINDLE, DRIVER'S SIDE .....ucoeveriieirrmeeerccrmenrercmssencceormsreniniscsnmiscsessenah 1
10389-G2 GREASE FITTING. ...t csisssissssissnscssestovtsmsensonransarareerensen
19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 17, 18).cviiiiiinicinnn 1

B e " W S
~ o N

19862-G1 WHEEL BOLT, 1/2 = 20 rmvsreveninn e essevnrsrersssmronesendd 4
50892-G1 BEARING AND RACE ASSEMBLY {COMPLETE) ........cccrnminennnennd 1

% TN N, T
- O O 0

25146-G1 SEAL, GREASE.......coitiestirsrti st issssssr st a1 st st e srmressienrsensnsensssnen 1

na
[jV]

12093-G1 NUT, SLOTTED, 17/32...cicciiicnnissenrssnssssiannnsnssorsssssssirmvansressessarsenisesea 1

N NN
o s o

00798-G8 PIN, COTTER, 5/32 X 1 34 LG .crreirieisnrensssmsssissanssssemrsensssaersssenns 1

70221-Go1 SPINDLE ASSEMBLY, PASSENGER SIDE
(INCLUDES ITEMS 13 - 25 AND 27) oo ivirermrmnrmrinsniissssenssmsmnsnsssssosnsansinss 1

27 * SPINDLE, PASSENGER SIDE..........ccoccueverenrerirsrrerinsmressrecnsmnsessssiorenises 1
28
29 70327-G01 PIN, SPINDLE, 12 - 13X 5 1/2 LG, wvevviriinvrniinrnnmmisvnnrescsennnesnssimnrecen 2

n
(=3}

EZGOIEE] Service Parts Manual Page Q-2



Electrlc Vehlcle

A e Ry

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

- e i

—
o

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 16982-G1 WASHER, THRUST .. 2
31 70328-G01 | TUBE, SPINDLE PIN ..coocoruiieiiermiceriee e nrceesssesssoessessssesseoeeeeesenesresesemsennessmened 2
32
33 00571-G5 WASHER, 1721 iiiiriiassisinrmererecseoresmorssasessssarasasnesesssss siarsssssssss ssnsssssessasasassssss 4
34
35 14390-G6 NUT, LOCK, 1/2 213 .ottt ccrvveeab s s bt s st e e emee e een
36 70049-G1 SPRING, LEAF ... e crvrvesesssvae 2
37
38 00463-G4 BOLT, 7116 - 14 X 1 1/2LG. ....cucevuen. &
39 70324-G01 SHOCK ABSORBER.... ...t e rtr s s e 2
40 12091-G1 CAP, SPINDLE ........ 2
41 14723-G1 NUT, LUG, 1/2 - 20... 8

Page Q-3 Service Parts Manual EZGOLTSEN




Electric Vehicle _FRONT SUSPENSION

EZGOWEINTD Service Parts Manual Page Q-4



Electric Vehicle

SR R B

3JIS YIDNISSY - SSANHYH WOHS 3L O J3d
JdIS SHIAIHA - SSINHYH WOHL LHM O.L O34

$240IS HLOG - SSANYVH WOHA THM/NT8 QL XM18
S3AIS HLOA - SSANYVYH WOYD X119 O1 LHM

6&
8%

H3AN34
Hy3d

69 - 29 SW3 LI S3ANTONI - 59
69 - €9 SW3 LI S3ANTTONI - 29
81 W3 LI S3aMIONI - LI

advogdo01d

‘| HORN AND LIGHTING

| = ] m | TEXTRON

Service Parts Manual

Page 3-1



.//..//
N
Ry //;.,. /f
4;»/ _/f/ af._r
N N S WL W
; e T
S mr e maES TR
/j A ;;/ﬂ;h.l“/“:”.lll.'lL.lllr..llllll‘lL./ //,
SN N
S e - — J/'x..r/.,./”..||.

HORN AND LIGHTING

Page §-2

Service Parts Manual

nis e
M1a | [aau 218 :._Em g | 13A R Ty
: Ngo| | D8 _ a3y | prig e T |
T - i : -1 L TR _.|i.,.\...!i...|/_...!i,.!i.\...!._._!__E_J.i..l,
e o OV [=dt=y =l
i %/ M T
_W O (@) o - wOw

_ 30IS HADNIASSYd 301S SHIAIEQA

| Electric Vehicle

EZEOLEART




HORN AN

BLWWHT
ORNMWHT

Page S-3 Service Parts Manual EZEOEAEN



{ Electric Vehicle

B e rr——

HORN AND LIGHTING

B L

EZGOLIIRT Service Parts Marnual Page S-4



Electric Vehicle

/| HORN AND LIGHTING |

\../f,.f;f... : .
e R
e
R /
T

EZGONETE

Service Parts Manual

Page S-5



HORN AND LIGHTING |

SNOILOINNOD HOLIMS OUOIN SLHON 3xvHd

2079 ASNd WOYd d3H OL
HOLIMS OHOIN IWOHH 19

SLHOITIVL WOWd NJg
OL HOLIMS OYDIN WOYd LHM

0T

NOWWODQ

NVd HOO4

—\

Wwa3ad

Eb L=t
N3do
ATIYWHON
Ol LHM

1] Electric Vehicle

Page 8-6

Service Parts Manual

EZEOEAEN



Electric Vehicle

PR T

HORN AND LIGHTING

i

e TRy

Sk B e B

L

Q3

H313w
SIHOM O/M FOHYHO 40 ALVILS
HOLIMS ATM
h. y,
p- S
ATNOAA0N 5040
’ T N
(" N
a3y
: H3 L3N
S1HOM oM JOUVHO 40 JLYLS
HOLIMS A3
\. J
- J

8z
- ~N
™
a4
)
LHmwNa
1HMW/E
SLHOM HLIM SETEY
HOLIMS ATM IDHYHO 40 ALVLS
L )
\. J
ATNO 12AON $20 wm/
4 ™
~
ER
TANLHM " aau | mxorn
LHWNE >4
LHAWNTE
SLHOM HLIM HILAN
HOLIMS ATM IOUVHD JO J1VIS
\ W,
(. J

EZGOEED

Service Parts Manual

Page 5-7



| Electric Vehicle

Y N R TR LR e o ltal L B Rl TR L R e L L il E

HORN AND LIGHTING

XTI

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product,

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 65 DESCRIPTION aTy.
1 22674-G1 FUSE BLOCK ...ccosinsieinns 1
2 71010-GO1 RIVET, 5/32 X 3/8 LG...ccvvrcrrerraecnnnn 2
3 18392-Gi1 FUSE, 15 AMP .......ocrrererrrrrnrenc e erereseresraeraessie b bes s raretas e rer rensee s snas 3
4 * TAPE, VINYL.......... AR
5 20965-G3 COVER, STEERING COLUMN (VEHICLES WITH TURN SIGNALS) .............. 1
6 17318-G2 CAP AND NUT, HORN SWITCH. ... ree v srmssmesssssnnnessreesnnd
7 32860-G1 HORN (WITH MOUNTING HARDWARE).......cccce e eviesnrsnisiaemsrssnssminmnsssnind k|
8 00559-G8 WASHER, 5/16....cririvrirsssinmsmsesnemrasnssinsasasessserssssasstssenrsereniresssssnssasasssssssnadd 1
8
10
[l 17318-G1 SWITCH, HORBN reresssasesnaes 1
12 27068-G01 ECOT, HCRN SWITCH.. ererereseterseterebateiesataretastEres bt 00N EIS IR s SR AR LRk et roa nnn 1
13 19233-G1 PLATE, HORN SWITCH . b eieisieien s sabbess st b dn e se s e s rms et em e et £ s amtsens 1
14 14601-G7 RIVET, STAINLESS STEEL, 9/16. ...t mressinssssresssnassesssssesons 2
15 17618-Gi1 CLAMP, NYLON ..voviiissimmsisrimmessmmmmsssnsmsesssssssrssssssssssrsosssssnesavsvsrrenssmmssnesssrsh 2
16
17 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ....ocooveeeeeeereecesire e 1
18 21640-G1 FLASHER, TURN SIGNAL .......c.ccocomnronienin 1
19 00414-G6 SCREW, 1/4 - 20 X 3/4 LGi....oviiinvimiiismesinrimsmemmssesmsesrosssaonorissiesiore 2
20 11027-G2 NUT, LOCK, 1/4 = 20 ..coviiiiisiirirmcrr e cemememee s e rmcsvnrasnsrassrnsrines 2
21 74001-GO1 LIGHTBAR ... et st remesasr e s s sa e et e 1
22 74002-G02 BRACKET, LIGHTBAR, DRIVER'S SIDE ..........ccccocerernrearerens 1
23 74002-G01 BRACKET, LIGHTBAR, PASSENGER SIDE ............ccounimemrrironmninnensnesnesenned 1
24 00114-G6 SCREW, 1/4 - 14 X 3/4 LG......ccconrecrarremerrirnnen 8
25
26
27
28 25978-G74 WIRE.... - - e rieeieasatasa et ani e rnreeranen erarereeserasroneas 1
29
30

EZGOMEE Service Parts Manual Page S-8



o

HORN AND LIG

b ey

CE T rRENE AL IV

HTING

OB B R il

T R A

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Departiment for additionat information.

e el B e A

El

ectric Vehicle

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

33636-G01

74371-G01
74371-G02
22260-G2
14601-G11
21759-G1

73043-G01

00568-G6
17063-G1
17137-G1

17421-G1
33639-G01

74004-GO1
74005-GO1
74006-GO1

STATE OF CHARGE METER ......cccoiiitnimmrmrmirmmssisssiscessererasecnsnssesserosmensnsnnsnie

BEZEL, TAILLIGHT, DRIVER'S SIDE ....cciiiiiisiniiiemrermrmrmenrrenssssssansssnansnsad
BEZEL, TAILLIGHT, PASSENGER SIDE ........cccomieinrrnmimrrirrere e sieessseeans
TAILLIGHT ASSEMBLY, COMPLETE ..ottt vencns e s e snasean
RIVET, 318 X 5/BLG. .ot srncnesssse et s

BULBE, REPLACEMENT, TAILLIGHT.......occriminriscsessi e snssms i vinae

HARNESS, ACCESSORY ......oovvimimiir i esisesracsrmnseseaceres e seeeecesnnessessesmna

IGNITION KEY {SET) ecuvieiiecirertimreissrtrcsir e sare e st ne e s e smsnsa e nanbenmss

SWITCH, IGNITION (INCLUDES ALL HARDWARE}..........creererrersererncarenseresareesd
SWITCH, IGNITION (WITH LIGHTS)......cooivrrivierecrenan i ctvconsinesrssesesnessaona

BULB, REPLACEMENT, HEADLIGHT ......coovreirtveernnrimnisisensis s sssessmnesins
BULB, REPLACEMENT, MARKER LIGHT .....cocrtveiririnii e

AR

AR
AR

BULB, REPLACEMENT, TURNLIGHT ..ot seer e AR

Page S-9

Service Parts Manual

[ 7] i m [TEXTRON




| Electric Vehicle HORN AND LIGHTING.

T i B B ‘mﬂrym‘o_&"_._..,_ SR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61
62
63
64 73030-G02 PLATE, CONSOLE INSERT, STATE OF CHARGE METER.............ccrceirmreereens 1
€5 71123-GOH DECAL, CONSOLE PLATE, STATE OF CHARGE METER

WITHOUT LIGHTS ...cocioinsissnsnstsisisnsmsmmioieisasesaseamenessmmssinsmssssssssorssssssasssssrsrasions 1
66 71129-GOH DECAL, CONSOLE PLATE, STATE OF CHARGE METER

WITH LIGHTS “ TSRO TURTUUPYPUUUVRRPUDURATN R |
67
63 10570-G11 RIVET, 38 X 34 LG ..ooeiiiivinireniinisernesesirssessesnasassessnss sssrases ssss soaraoms srras 2
69 21573-G1 HOURMETER ....couvioimiiintitinmserire s nssssiessssssansinssssssssssssssassessssmerarmrensa L1
70 74019-G0O1 BRACKET, HOURMETER .....cooieiiereniini e scnissssrnsic e e remrsamenesarreseedd
71
72 75117-G02 HARNESS, HOUR METER........mc et nsvsrsssssase srevararessenssmssrnsend 1
73
74
75
76 73030-G01 PLATE, STANDARD CONSOLE INSERT MOUNT .. ivvvvtvemrermrrsmemressncssseneneend 1
77
78 71145-G01 DECAL, CONSOLE INSERT . .- USSP S |

EZEOEEIT Service Parts Manual Page S-10



1 MOTORS

o T PR R R e i o T

q R &
N [
A 3
\ z
3

T
L

=3
(=]
™

15

2-INCLUDES ITEMS 6 - 25
4- INCLUDES ITEMS 6 - 26

BUSHING

EXTERNAL INSULATOR

Page T-1 Service Parts Manual EZGOMEIRET



B R R AT T,

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the medel and serial number of the product.
" Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

MOTOR

BRS

i

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

O O ~ N W N

[ SO % T e TR S T % T T T Ut S S S T Y
A W N =2 O ®© O - O M A N == O

73124-GH
27045-GO1

73172-G01

27630-G01

*

*

27630-G05
27630-G06
27630-G07
27630-G08

27630-G09
27630-G10
27630-G11
27630-G12
16918-Gi1

27620-G14
27630-G15
27630-G16

MOTOR, COMPLETE (DCS MODEL ONLY).....cccccoecvirivnns
MOTOR, 2.0 HP, COMPLETE (INCLUDES ITEMS 6 - 25)......c.ccovieieieee e}

MOTOR, 2.7 HP, COMPLETE (INCLUDES ITEMS 6 - 25).....ccisisrenurersesseren.
ARMATURE ... cnceccacerecsnsasssra s seseebenssssnns
STATOR COMPLETE (INCLUDES ITEMS 10 AND 17) ..cvcveveeiciinrsiais

STATOR SHELLAND WINDING...........ccororrmreremenieenen e

BRUSH (WITH TERM SCREWY}......coconimirrerececeiecesrnsniess

NUT, 178 = 20..ccuiiiiiieeeeeeereeeeeaeeecaenne s

BUSHING, INSULATED

SCREW, BRUSH HOLDER.........ccviemrecnerarnenrarennns

BUSHING, INSULATED .....cououeremcemeresesnnnnsesesinrsssmsssssnssssserssesmssssmsssse send
RETAINER, BEARING ..........comereicncinininrerierererinis e seseaie
BALL BEARING. ...t svaresnrss s e

SCREW, CLAMP ........oeienencraanannene

SCREW, BEARING RETAINER ...t e ssns reanaend

.........................

.........................

.........................

[ = = m [TEXTRON

Service Parts Manual

Page T-2




| REAR AXLE

Electric Vehicle

A=

il wd

PRI B

L MRS L

‘¢ HAGWNN 1Yvd
FONDYHIH4TY "ATaNASSY IHOS3E ININLS TTYIN
OL 3F8v3IHD A0 50 LYO0D LIHDIT ¥ AlddY 310N

1< - 01 SW3LI S3ONTONI- 8

R

| =¢- ] = | FEXTRON]

Service Parts Manual

Page U-1



.| Electric Vehicle ‘REAR AXLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NQ. 1 2 3 4 5 DESCRIPTION QTy.

1
2 28095-GO1 MOLY LUBE, 2 OZ..civusisisivreererernonirorarasessenansinisssssisissorsssssss s sessssassssssasasasssssass | AR
3
4
5 005589-G7 WASHER, 1/4.....ooeeeecsvsrsmsie e cmer e s snssnnsnas e srasasasa s searse s e s sersesmsnrend 3
6 00565-G7 WASHER, LOCK, 1/4....cviiesinnircremsrnnnoronnnsnmeerasaeessssmimssimsmmssssreeend 3
7 00797-G2 BOLT, 1/4 - 20 X 1 1/4 LG covvviraierermreneerreceieseararasnasesessesrarereretsosessemsnssr s ssasssssond 3
8
9 73069-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 21)..cccireceiecrecncreseseeeeaies 1
10 24281-G1 BUMPER SPLINE........cnummmmnnermrecsmmsisinsssssrsssssrosssssveserarsrsessrsssrsinssesf 1
11
13 25226-G1 PLUG, FILL/CHECK ......cccvvvvriranne. 1
14 73050-GO1 VENT ASSEMBLY (PUSH IN) ......ccocccnmnrarvinrnnins 1
15
16 72036-G0N BRACKET, BRAKE CABLE, PASSENGER SIDE.......cccoovevevceevcceceneeen 1
17 72036-G02 BRACKET, BRAKE CABLE, DRIVER'S SIDE ..c.ecoivivitnimmsrsrsrssesrmersininsend 1
18 25228-G1 COVER, DIFFERENTIAL ...coiiiiiinititicarerecreerecereninisseressesesssssnssasasssssesese ol 1
19 20377-G12 AXLE SHAFT, PASSENGER SIDE........coco..ocvirniimimeinesnisssinsssssin ey 1
20 20377-G11 AXLE SHAFT, DRIVER’S SIDE .......cccovvomiierecieniernrereneiesaessssroressmrsrresssrsoses 1
21 15568-G1 SCREW, 5/16 - 18 X 34 LG, ..vvvivinrivrenarerenanes 10

EZGOLMEIC Service Parts Manual Page U-2




REAR SUSPENSIO

SRR OBIRBLEERGE ol

Electric Vehicle

LLEE B LR

R Y R R T e . TR

22
g/zo

0 ..
S ax/’f"‘x,
Fw L . )

-

/'_'37 ’/:“\j/ T [
‘Z L : A
o I

L

{"" ;
Fel

[

A
|
P

4

Page W-1

Service Parts Manual

| 2=~ —{m |[TEXTRON



REAR SUSPENSION

HIS - SR

J Electrlc Vehucle

T i BT D N e o an B L BN o s TR U R THID LRD

L Y

———————————
T T ST

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

o

it Bocieeie teems BERL i

..

ITEM

PART NO.

12 3 4 5

DESCRIPTION

QTy.

@@ o =~ H ;M AW N -

o T ' SO % T e T | O S G A S N T (Y
O o B T TR == N v B« = D I = 1 ST & s TN WO o B % S S

70247-G01

74135-G01

72029-G01

74124-GO1

11098-G5

70291-GO1

70290-G01

70289-G02

00429-G4

12262-G1
14158-G1

70324-GO1

10194-G1
10435-G1

00532-Gé

12262-G1

SPRING, LEAF ...ttt nnesas s e s sseas st ss s e smrmnsassessevarans L 2
SPRING, LEAF {(USE ON 4 CADDY ONLY}...cviiii e eeene
“U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY)u.ciiisinrmrmrmemrssesrerminsmssrssnsesrereses

BUSHING, RUBBER (LEAF SPRING)......c.ccorveimieninininienissnirennns

SCREW, 3/8-16 X 31/2LG...ccccimnninianne

NUT, LOCK, 3/8 - 16

BOLT, SHOULDER, 7/16 - 14 X 3 14 LG. .ot sssisssiisssrsss ssssnaes

BUSHING, RUBBER, SHOCK ABSORBER......c.ccccocviiinnan.

WASHER, SHOCK ABSORBER. .....oco it eeeeeeeeeeev s anavsamsnee an
NUT, B/8 = 24 1.cvv e veeoscsesssrsssssssssssseesssasssessereresessesseesesssssessssseesssssssee e semsarer oo

NUT, LOCK, FLANGED, 3/8 = 16 ......cooirieitimriens st nsi s s s siraons

12
12

EZLEDOLEALE

Service Parts Marnual

Page W-2



| SEATING AND B

Electric Vehicle

PR T D BB

1-INCLUDES ITEMS 3- 17
25 - INCLUDES ITEMS 26 - 34

Page Y-1

Service Parts Manual [ = m} TEXTRON|



4 Electric Vehicl

e

FRONT OF VEHICLE

iy

EZGOEET Service Parts Manual Page Y-2



4 SEATING AND BAGRACK

SRR L R SO SRR

'Electric Vehicle

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

e e
T B
T R
e, Y
o v
. ‘ FRONT OF
# . 1
f
e il : VEHICLE
- - | i
- -
5 = i - H : II
o -
7 - 1 ;
i /r/ I' II -
£ g ! y e
il 7 1 1 -
il = \ -
b ! Zzey T
f —
oo £ ho
i Yo 4 !
; i
[ 1
L}

uuuuu

Page Y-3 Service Parts Manual EZGOLIEHE



SEATING AND BAGRACK

= En

IR R e e R e el
ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

i

Electric Vehicl

EXISTING SEAT BACK

-

FRONT OF
VEHICLE

79 - INCLUDES ITEMS 26 - 34

FRONT OF VEHICLE

Page Y-4

Service Parts Manual

(=1~ ] u JTEXTRON



:| SEATING AND- BAGRACK

TR P PR R R R B v e

: Electrlc Vehlcle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Departiment for additional information.

ITEM PART NO. 1 DESCRIPTION QTY.

2 3 4 5

—e

71611-G*™ SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3 - 17} eerercncicinnnssennssnnnne] 1

17074-G1 BUMPER, SEAT .....cccoiivinnn rverrarsrssrrsesasbreress ey 2

* STAPLE, FLAT .....corivrcrarmiencsrmrevarrnns v s s sssssssresransed 110
¥ STAPLE, FLAT cocvrvrimrireriininnsansnans - YNNI BT <

oW~ B W

Y
- o

W N M MDON N NN N RN N 2 4 a2 A A = e
L= T o e -2 T < B N s B K = BN (= B « - B B = B & ) BN S &' B \\-)

71012-G01
71602-G*

*

*

71608-G01

00414-G8
00565-G7
11027-G2
16816-G1
71751-G™

*

71752-GM1
71753-G™

*

WASHER, LOCK, 1/4
FASTENER, PLASTIC RATCHET
SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34)
STAPLE, FLAT .ot vrecrres s ceanens

VINYL TRIM, SEAT BOTTOM..coociiirimimrinmirsmissssnssnssmssnansnsins

VINYL SEAT BOTTOM COVER ...t cvrssas st sasrasanes
FOAM PADDING, SEAT BOTTOM.......ocriiiiiiinninimminiecie s vscsassanassernarenes
SEAT BOTTOM, WOOD .....conncinirisin s nissanesasons

REAR TRIM, SEAT ..o nsimssssnsine

PLASTIC, REAR COVER SEAT BACK
VINYL SEAT BACK COVER ... e en e
FOAM PADDING, SEAT BACK......ccocvcinii v sssssssnrniniesns

ooooooooooooooooooooo

Page Y-5

Service Parts Marnual

| %7« c{ = |TEXTRON



When ordering parts, please specify the model and serial number of the product.

Electrlc Vehlcle

R R R o

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

SEATING AND BAGRACK 3

ITEM

PART NO,

1 2 3 4 5 DESCRIPTION

QTY.

31
a2
33
34
35
36
37
38
39
40
41
42
43
a4
45
46
47
48
49
50
51
52
53
54
55

56
57
58
58

L

71002-GO1

*

71802-G01
71811-Go2
71821-G01
71851-G01
71853-G01
71856-G01

00720-G08
00414-G8
00565-G7
00558-G7
71701-G01
71702-G01

71610-G01

74111-G01

00414-G8
00565-G7
00559-G7
70113-G01

SEAT BACK, WOOD .......cmrumumieissrirormsseresmesssssnsnrens

SCREW, #8 X 1LG. ...

NUT, TEE e

BOLT, 3/8-16 X214 LG...cconrerrrirann

BRACKET, SEAT SUPPORT .cvc i sessnsssisss s snsesassssss o

BOLT, CARRIAGE, 1/4 - 20 X 1 1/2 LG ...ttt senrnservensnnssseseoans
BRACKET, BAG HOLDER.........oo e cmerreeseesrecsermss e ssasnsssosesans
STRAP, BAG RETAINER ....iviv it rrvreresnirir s s assasssssssasanss

CLAMP, BAG F{ETAINEH...........................; .......................

SCREW, #12- 14 X 1 LG.

BOLT, 1/4 - 20 X 1 LG evvvvnrsresererssonssveremsssssmsassrsssossresacseasssnamsrarssasassassessssasscarsenn
WASHER, LOCK, 1/d......ecrerumereresemrermreresomsmsmsessssesrossssseene
WASHER, 1/ oo evesesenesessesssssonsesesessssosesseseermmessesesseessserere
HIP RESTRAINT, PASSENGER SIDE..........occomsseeroesesessmsossessssssessssossesmarmanssend
HIP RESTRAINT, DRIVER'S SIDE..........

SUPPORT, SEAT BACK (ITEMS 55 - 85 FOR USE ON 4 CADDY

MODELS ONLY})...

BOLT, 1/4 - 20 X 1 LG correrrrcrmcriimnennsinin s sesnansssssssassses sses
WASHER, LOCK, 1/, simrmreresrsrenssssserssasmssrensssasassve sossaves

WASHER, 1/4..............

o T LV I 1% S Y

L A L

[ = =] = | TEXTRON

Service Parts Manual

Page Y-6




| SEATING AND BAGRACK

Wﬁmmmmmmﬁ TR v R R R L LR

Electrlc Vehlcle

When ordering paits, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part,

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 11027-Gi1 NUT, LOCK, 5/16 - 18 ............. 6
61 01006-G02 | BOLT, 3/8-16 X 1 1/2LG. c.ocoiiiiiecererecrereneereresnanerecessoresasanssesrssmrasensnssnsarnd &
62 00560-G1 WASHER, 3/8......ccconrerirnncininirans 4
63
64 74131-G™ SEAT ASSEMBLY (INCLUDES ITEMS 65 - 79)...cccniiciniiriceieccerveveseresesnesnnnend 1
65 74139-G* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 66 - 77} .c.eecenvecveeececrannens 1
66 71602-G** VINYL COVER, SEAT BOTTOM.....onrrevcsiiinvenmrsessssnmrersnered
67 > FOAM, SEAT BOTTOM...corrivirnrcrsensisssnmas i issssisisssasss et sarses snsnersses 1
68 - WOOD, SEAT BOTTOM 1
69 ! NUT, TEE ..ottt srtrssis s ms e ensvmrevmsnsssn s vans s v se s sransnmensmas e sn s mans 15
70 74140-G01 TRIM, SEAT, FRONT ......vniminiininsmrisinnrnrmrsrsssseenramemsarenssassasnssassnsensasssed 1
71 ' STAPLE, FLAT ..ot s oo rescosmassessarssosasesesssarasoss 110
73 71702-Go1 HIP RESTRAINT, DRIVER’S SIDE ........cccoccnvieieiane 1
74 71701-GO1 HIP RESTRAINT, PASSENGER SIDE........cccocimmrrencsrcrinniiessians 1
75 00414-G8 BOLT, 1/4 =20 X 1 LG cooriiciririieitiinisicnie e s rtsmssiss s stesmsssess s sesemsses 8
76 71608-G01 TRIM, SEAT, REAR .....cov et sresse s mness e s roncisssvas e smvmsesnes e sered 1
i7 00559-G7 WASHER, 1/4. 8
78 00565-G7 WASHER, LOCK, 1/4 it nsrssscsesres mssssoresaansamecses 8
79 71751-G™* SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34) ....cccoeevriccncnncncn] 1
80 74117-G01 BRACKET, REAR SEAT SUPPORT ..o nsesimessecsnsnsomssssssesssanensns 2
81 00414-G8 BOLT, 1/4 - 20 X 3 LG imrrreresrmrmisrsssssrsssis s s ssss s serssrsnss sessasssnsasans e soses 12
82 00565-G2 WASHER, LOCK, #5 ...t sreresmeccren s st snssasas st sossosmsa sy senensesos 12
83 00559-G7 WASHER, 1/4.....cuereveene 12
84 17838-G1 BUSHING, NYLON.... e cerrereretres e reness s sresstessan s ssssssssssssrssssnsssnsosses sonssar 4
85 74134-G01 PIN, HITCH .oonirviniimrienisinisiisnseisisissimisiosssemasrrsisermsssssssssmmsassrssssnsssssrsssnssases 2
86 70364-G01 SPACER . et et sresbi e s ererne s s s sonesere s sn e es e ns s s an e oe 2

Page Y-7 Service Parts Manual EZE0LnETN




Electric Vehicl

i AR T e s

SEATING AND BAGRACK

P R

EZGOIENEN Service Parts Moanual _ Page Y-8



3 G

SOLID STATE SPEED CONTROL - Electrlc Vehlcle

o s R

SRR L s L . o E mns o ERE nr B

ORN TO MS4 (NC) <
BLU TO MS2 (COM)——

BLK TO TAB ON
DIRECTION SELECTOR

RED TC SOLENOID
LT. GRN TO KEY SWITCH

B- TO NEG.
BATTERY
TERMINAL

M-
o
% pia

] rl"" |

25

TO CHARGER
CONNECTOR

BLU FROM
CONTROL HARNESS

RED FROM

CONTROL HARNESS

SILVER LINE ON DIODE MUST

BE ORIENTED AS SHOWN

WHT FROM
BLK FROM CONTROL HARNESS CHARGER HARNESS
3 TO POS. BATTERY TERMINAL

Page Z-1 Service Parts Manual EZGOIEEE



e

s

S

| Electri

o

¢ Vehicl

SRR

e

B R e e

e R A Y Ty R T T S T T e TR e v v i

SOLID STATE SPEED CONTROL

1- INCLUDES ITEMS 2 - 31

SPLASH PAN

EZEDLESE

Service Parts Manual Page Z-2



Electric Vehicle

SOLID STATE SPEED CONTROL

SRR

SRR ERLBRSuhEEL T R ——

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not avaiable as an individual part.

G™" Indicates consult Customer Service Department for additional information.

ITEM PART NO, 1 2 3 4 5§ DESCRIPTION QTY.

o O ~N o 9 B W N

R B N R RN R N =k ek omk ek ok ok ek ek ok b

73056-C04

30353-G1
21764-G1
73103-GO2

*

x

26972-G02
25978-G10
11027-G2

27855-G01
73026-G01
25864-G02
73190-G01
71102-G01
73028-GO1
31538-G1

73053-G01

71102-G0o1
73039-G02

00270-G5

11027-G1

ELECTRONIC SPEED CONTROL ASSEMBLY, MID 1996 AND LATER
{INCLUDES ITEMS 2 - 31)

NUT, 10 - 32 e

DIODE...

WIRE HARNESS, CONTROL ..o tnris i e e sn s s s sasnes 1
NUT, BB - 24ttt i srasesssnssssssssessitrss sensmsssssssssssssesssntsased 2

WASHER, LOCK, 516 ..........cccce...

WIRE, SOL - B ..o

WIRE, SOL - B s oss

SOLENOID ..vveiarmrmivssarmresrmemrerimmmsisssrsrsmssssisssssisisisessessrssssssrresssrarsnes smemes 1

HEATSINK .....

ELECTRONIC SPEED CONTROLLER ......cc.ccotvmiinrriresvereraveeeresnaseead

PAD, THERMAL MOUNTING .......ccoenrrrivinirresnrninianes

BOLT, 1/4 - 20 X 3/4 LG.

BOLT, 1/4 - 20 X B/4 LG ...oroevrrimirerrinemrrsre s sreesrtnnesassssosessss s sessosasssan
WIRE HARNESS, POWER........ccrvimiiiiriecitniessnesmssessssscen e e eoeeresams

BOLT, 516 - 18 X 58 LG. ..cvnnnnnnininiiis

Page Z-3

Service Parts Manual

EZGDLEATN




Electric Vehicle SOLID STATE SPEED CONTROL

oo TR0 < 0 DL T SRS B0 e T | DT PR WL OE B

EE N BN T TR T e e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not availabl